
SKU 10230160 Spare parts
List of available spare parts and related products

24/06/2026

Please review all available spare parts for this item, then contact us through the webform (found
in the Help Centre in our website header). Let us know the SKU of each spare part you’re
interested in and the quantity you need.

The availability of the products may change.

Product image SKU number Product name Available quantity

19013154

Kierownica aluminiowa z
uchwytem gąbkowym
Aluminium steering wheel
with sponge grip

0

19016132
Zestaw montażowy
Mounting set

5

19016133
Siedzisko
Seat

6

19016134
Panel sterowania
Control panel

0

19016135
Przewód czujnika
Sensor cable

14



Product image SKU number Product name Available quantity

19016136
Układ hamulcowy
Brake system

7

19016137
Pasek
Belt

7

19016138
Korba (L
R)
Crank (L

6

19016139
Pedał L
R
Pedal L

0

19016140

Wewnętrzna, zewnętrzna i
przednia osłona paska
Inner, outer, and front belt
guard

4

19016141
Osłona hamulca
Brake cover

6



Product image SKU number Product name Available quantity

19016142
Tuleja eliptyczna-1
Elliptical bushing-1

0

19016143
Tuleja eliptyczna-2
Elliptical bushing-2

0

19016144

Dolna i górna osłona
kierownicy
Lower and upper handlebar
protector

6

19016145
Zatyczka podstawy
Base cap

0

19016912
Regulacja siedziska
Seat adjustment

1

19016916
Mocowanie napędu
Drive fixing

2



Product image SKU number Product name Available quantity

19016917
Koło zamachowe
flywheel

2

19017383
Materiałowy pasek
mocujący
Material belt for pedal

0

19025779
Łożysko koła zamachowego
6001
Flywheel bearing 6001

0

19025818
Nakrętka mocująca M10
M10 mounting nut

0

19025819
Zatyczka korby
Crank plug

0

19025820
Uchwyt sterownika
Controller holder

0



Product image SKU number Product name Available quantity

19026430

Uchwyt gwintowany
regulowany M10x1,5P
Threaded adjustable handle
M10x1,5P

0

19029768
Nóżka gwintowana
Threaded leg

0


